
Citation: Analouei, R.; Taheriyoun,

M.; Amin, M.T. Dynamic Failure Risk

Assessment of Wastewater Treatment

and Reclamation Plant: An Industrial

Case Study. Safety 2022, 8, 79.

https://doi.org/10.3390/

safety8040079

Academic Editor: Raphael Grzebieta

Received: 2 October 2022

Accepted: 1 December 2022

Published: 4 December 2022

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2022 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/
[...]
The transition model from the former to the current time step for F as a set of random
variables x1, x2, x3, . . . , xn in a DBN (xiε F) is presented in Equation (2) [44].

P(Ft/Ft−1) =
n

∏
i=1

P(Fi,t/Pa(Fi,t)) (2)

where Fi,t represents ith node at time t, Pa(Fi,t) is the parent node of Fi,t from the same
and previous time steps, and n is the number of nodes in the network. The process in a
DBN repeats after the second time slice, so the variables for the slice t = 2, 3, . . . , N do
not change. It permits expressing the system using only two slices, including the first-
and second-time-slices. The joint probability distribution for a sequence of time-slices,
including F set from t = 1 to N, can be expressed in Equation (3) [45].

P(F1: N) =
N

∏
t=1

n

∏
i=1

P(Fi,t/Pa(Fi,t)) (3)

In a DBN, time dependency must be included in the CPTs since variables depend on
the previous time slice. Additionally, two sets of CPTs are needed to describe a dynamic
node. The second set gives the result of dynamic variation. A DBN has two notable features:
smoothing and prediction inferences. Smoothing refers to a node probability estimation in
the past based on the collected evidence up to the current time slice.

On the other hand, prediction forecasts a node state’s future probability based on the
current evidence. The DBN can be updated with both hard and likelihood evidence. Hard
evidence is updating any state of a node in a DBN with a 100% success value, and likelihood
evidence implies updating the DBN with probabilistic evidence (i.e., P(failure) = 0.50) [43,46].

In this study, the qualitative and quantitative parts of the DBN model related to the
MIC WWTP are established based on expert knowledge and PFDs. A first-order self-rolling
arc is considered for the parent nodes of the DBN model, and the corresponding nodes are
updated using the likelihood evidence to predict the risk of the WWTP. The GeNIe 2.4 software
is used to develop the DBN.

2.3. Proposed DBN-Based Methodology

Figure 3 shows the flowchart of the proposed model summarized in seven steps. These
steps are discussed below.

Step 1: The methodology starts with analyzing the process flow diagram of the WWTP
plant. It is crucial to study the process flow to understand the interaction among different
components and their potential vulnerability to failure.

Step 2: Identifying the major risk factors and understanding how these factors can
bring adverse outcomes is necessary. The historical data gives an overall idea about the
persistent failure causes. However, it is impossible to obtain all the factors from the data
since many of them may not have been experienced during the considered time frame. The
experts can aid in this context by sharing their operational experience. They can suggest
additional factors on top of the ones from historical data. This step aims to find all the
possible factors that may result in complete or partial WWTP failure.

Step 3: The qualitative model is constructed based on risk factors, their dependencies,
causal relationships and consequences determined in step 2.

Step 4: The qualitative network needs to be inserted with the prior and conditional
probabilities for quantitative risk assessment. In the current work, to obtain these, a survey
was used. A set of questionnaires was sent to experts who provided their feedback, which
was incorporated into the DBN.

Though the DBN nodes can have multiple states, we have considered binary states:
success and failure. The leaf (final) node indicates the overall consequences used in risk
calculation. According to the water quality requirement for industrial reuse, as mentioned
in the plant description section, three scenarios are selected for leaf node.



Safety 2022, 8, 79 7 of 18

1. Without the fouling, corrosion, scale and biofilm in the facilities of an industry (C1)
2. Long-term creation of the fouling, corrosion, scale and biofilm in the industrial facili-

ties (C2)
3. Short-term and severe creation the fouling, corrosion, scale and biofilm in the indus-

trial facilities (C3)

Safety 2022, 8, 79 7 of 20 
 

 

are updated using the likelihood evidence to predict the risk of the WWTP. The GeNIe 2.4 
software is used to develop the DBN. 

2.3. Proposed DBN-Based Methodology 
Figure 3 shows the flowchart of the proposed model summarized in seven steps. 

These steps are discussed below. 

 
Figure 3. The framework of the proposed model. 

Step 1: The methodology starts with analyzing the process flow diagram of the 
WWTP plant. It is crucial to study the process flow to understand the interaction among 
different components and their potential vulnerability to failure. 

Step 2: Identifying the major risk factors and understanding how these factors can 
bring adverse outcomes is necessary. The historical data gives an overall idea about the 
persistent failure causes. However, it is impossible to obtain all the factors from the data 
since many of them may not have been experienced during the considered time frame. 
The experts can aid in this context by sharing their operational experience. They can sug-
gest additional factors on top of the ones from historical data. This step aims to find all 
the possible factors that may result in complete or partial WWTP failure. 

Step 3: The qualitative model is constructed based on risk factors, their dependencies, 
causal relationships and consequences determined in step 2. 

Step 4: The qualitative network needs to be inserted with the prior and conditional 
probabilities for quantitative risk assessment. In the current work, to obtain these, a sur-
vey was used. A set of questionnaires was sent to experts who provided their feedback, 
which was incorporated into the DBN. 

Though the DBN nodes can have multiple states, we have considered binary states: 
success and failure. The leaf (final) node indicates the overall consequences used in risk 

Figure 3. The framework of the proposed model.

Accordingly, the risk is the summation of C2 and C3 probabilities, while the C1
probability equals the reliability, as shown in Equations (4) and (5). It is worth noting that
reliability is the non-failure operational state. In the obtained consequences, C1 indicates a
non-failure condition. Consequently, it has been used to predict dynamic reliability.

Risk = P(C2) + P(C3) (4)

Reliability = P(C1) (5)

Step 5: Significant factors (SFs) contributing to system failure are determined in this
step. It is performed by importance analysis (IA), giving failure evidence to the leaf node
in a network and observing percentage change in the prior probability of the root nodes.
Such analysis determines the significance of each parent node in the occurrence probability
of the leaf node [45]. Mathematically, it can be expressed as:

IAi =
P (T = 1/Ei = 1)− P(T = 1/Ei = 0)

P(T = 1)
× 100% (6)

where Ei corresponds to the parent nodes, and T represents the leaf node in the DBN.
Step 6: The mitigation measures are proposed in this step to increase the system’s

reliability. According to the factors that have the most significant impact on the risk
captured from step 5, we contacted the experts to examine the results obtained through the
DBN. Obtaining their feedback, the DBN was updated with evidence (to see how the risk
profile would be, had these factors been well managed).

Step 7: The updated BN is analyzed from two different perspectives. The first one is
to see how effective these mitigation measures could be for managing the past period. The



Safety 2022, 8, 79 8 of 18

smoothing inference has been used in this regard. Given that the measures were effective
in reducing risk, these were further used to forecast the risk in the coming years. This step
is important to help managers and operators to boost the system performance.

3. Results and Discussion
3.1. Case Study

The MIC WWTP has a capacity of 1000 m3/d and is located in Isfahan province, the
center of Iran. The geographic location (33◦03′27.9′′ N 51◦30′15.4′′ E) is shown in Figure 4.
This plant is mainly composed of two parts. The first part contains the primary and
secondary biological treatment processes, and the second includes the advanced treatment
processes that provide high-quality reclaimed water for industrial use. Figure 5 shows
the PFD of the plant. According to the wastewater flow path, the first part includes the
inlet pump station, emergency tank, bar screen, grit chamber, and equalization tank as the
physical treatment unit. Then, secondary biological treatment consists of upflow anaerobic
baffled reactor (UABR) and moving bed biofilm reactor (MBBR), followed by secondary
sedimentation and chlorination unit. The advanced treatment consists of chemical pre-
treatment and sand filtration, reducing the effluent’s suspended solids and turbidity. Then,
ultrafiltration (UF), activated carbon and reverse osmosis (RO) are used to remove the
residual organics and mineral solvents as total dissolved solids (TDS).

The reclaimed water is used in the cooling towers and boilers as process water, cleaning
and stripping agent in various industries in the MIC, including mining, food and agriculture,
tanneries, refineries, and pharmaceuticals. Water quality requirements for reclaimed water
include electric conductivity (EC) < 500 µs/cm, turbidity < 1 NTU, chemical oxygen demand
(COD) < 5 mg/L and pH range 6–9. The challenges associated with satisfying these water
quality requirements stem from the probable failure in each treatment unit.

Safety 2022, 8, 79 9 of 20 
 

 

 
Figure 4. The geographic location of MIC WWTP. 

 
Figure 5. Process flow diagram of the MIC WWTP. 

The reclaimed water is used in the cooling towers and boilers as process water, clean-
ing and stripping agent in various industries in the MIC, including mining, food and ag-
riculture, tanneries, refineries, and pharmaceuticals. Water quality requirements for re-
claimed water include electric conductivity (EC) < 500 μs/cm, turbidity < 1 NTU, chemical 
oxygen demand (COD) < 5 mg/L and pH range 6–9. The challenges associated with satis-
fying these water quality requirements stem from the probable failure in each treatment 
unit. 

3.2. Qualitative Model Development 
The PFD is first analyzed, and associated risk factors are identified. In this study, six 

major factors, including operator error, improper design, wet weather conditions, equip-
ment service failure, high inflow rate and emergency storage tank failure, were defined as 
the most important causes of system failure. Moreover, the variables affected by these 

Figure 4. The geographic location of MIC WWTP.

Safety 2022, 8, 79 9 of 20 
 

 

 
Figure 4. The geographic location of MIC WWTP. 

 
Figure 5. Process flow diagram of the MIC WWTP. 

The reclaimed water is used in the cooling towers and boilers as process water, clean-
ing and stripping agent in various industries in the MIC, including mining, food and ag-
riculture, tanneries, refineries, and pharmaceuticals. Water quality requirements for re-
claimed water include electric conductivity (EC) < 500 μs/cm, turbidity < 1 NTU, chemical 
oxygen demand (COD) < 5 mg/L and pH range 6–9. The challenges associated with satis-
fying these water quality requirements stem from the probable failure in each treatment 
unit. 

3.2. Qualitative Model Development 
The PFD is first analyzed, and associated risk factors are identified. In this study, six 

major factors, including operator error, improper design, wet weather conditions, equip-
ment service failure, high inflow rate and emergency storage tank failure, were defined as 
the most important causes of system failure. Moreover, the variables affected by these 

Figure 5. Process flow diagram of the MIC WWTP.



Safety 2022, 8, 79 9 of 18

3.2. Qualitative Model Development

The PFD is first analyzed, and associated risk factors are identified. In this study,
six major factors, including operator error, improper design, wet weather conditions,
equipment service failure, high inflow rate and emergency storage tank failure, were
defined as the most important causes of system failure. Moreover, the variables affected by
these factors and the consequences were determined based on historical data and experts’
judgment.

According to the key role of operators in a WWTP, such as controlling and monitoring
unit processes, sampling, chemical addition and emergency repairments, we included
operator errors in all the parts of WWTP. The dynamic assessment of the system, changes
in operator numbers, professional training, passing related tests and gaining experiences
over the years can substantially affect the risk of a WWTP.

Equipment service failure is another key factor in creating a risk that causes system
failure. Many equipment and facilities experience natural aging of infrastructures like
wear and tear during the different years. With systems aging and technology changes,
meeting standard with existing equipment and processes becomes more difficult [47].
Moreover, inappropriate and irregular services can have considerable impacts on a WWTP.
As mentioned, the design problems in a WWTP play an essential role in declining reliability.
For instance, industrial development, urban growth and improper and inaccurate design
are design factors that can cause a system failure.

The water quality requirement for industrial use is based on fouling, corrosion, scaling
and biofilm prevention. In general, boilers need a higher quality of feed water because
of operating at high temperatures and pressure [48]. Parameters such as TDS, alkalinity,
silica, iron, manganese, copper, nitrogen, phosphorus and COD should be controlled to
prevent operational problems. As discussed in the methodology section, three scenarios
are expected due to reclaimed water consumption.

The qualitative DBN model of the MIC WWTP was constructed in three parts, as
shown in Figures 6–8. The network consists of the leaf node as the consequence node,
34 events at the intermediate level, and 32 parent nodes at the bottom level of the network.
Figure 6 shows the conditional relationship between parent and child nodes related to
aerobic reactor failure. There are two kinds of nodes: static and dynamic nodes. Static
nodes’ prior are time-invariant, while it is the opposite for the dynamic nodes (indicated
by the self-rolling arcs).

In addition, three types of dependencies are available between nodes which are
defined: (i) from dynamic node to dynamic node, (ii) from static node to static node and
(iii) from static node to dynamic node [49]. In this study, all parent nodes except improper
design are identified as the first-order dynamic nodes—the probability of the current time
step depends on the previous time step. The intermediate and leaf nodes are considered
static. However, these can give dynamic failure estimates, obtaining the time-variant
probabilities from the root nodes.

The network, which corresponds to anaerobic and aerobic reactors’ performance
(Figure 6), has eight, three, four, two and one parent nodes for operator error, improper
designs, equipment service failure, emergency reservoir tank failure and wet weather
conditions, respectively. The improper design node highlighted in yellow is the static
variable that does not change throughout the time steps. As shown in Figure 6, secondary
sedimentation tank failure has been affected by the parent nodes consisting of seven
operator error variables, three improper design nodes, one equipment service failure
variable and two high inflow rate nodes. The normal arcs connect the intermediate nodes,
while the self-rolling arcs connect a root node’s current probability to the past time-step.

Figure 7 illustrates the relationships among the leaf node, the first part of the MIC WWTP
performance and the units of the advanced treatment part. The performance failure and
advanced treatment parts nodes were connected to the consequence node using normal arcs.



Safety 2022, 8, 79 10 of 18

Safety 2022, 8, 79 10 of 20 